

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Construction of slab over the existing nallah aa protective measures in Sy. No. 12/2 in V.P. Rumdamol in Davorlim in Navelim Constituency.

**SAMPLE SENT BY:** AE, SD I, WD II, WRD, Rawanfond- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

07 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm <sup>2</sup>	Avg. Comp Kg/cm <sup>2</sup>	LETTER No / DATED
1.1	7719						155.56		No. WRD/SD I/WD II/
	7720	18-05-2021	25-05-2021	Slab	1.1.5.3	135 kg/cm <sup>2</sup>	155.56	157.04	F.Estt/112/2021-22.
	7721						160.00		<b>DATED: 24-05-2021.</b>
1.2	7722						160.00		
	7723	18-05-2021	25-05-2021	Slab	1.1.5.3	135 kg/cm <sup>2</sup>	160.00	160.00	do
	7724						160.00		

**JUNIOR ENGINEER.**

**ASSISTANT ENGINEER**

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Construction of slab over the existing nallah aa protective measures in Sy. No. 12/2 in V.P. Rumdamol in Davorlim in Navelim Constituency.

**SAMPLE SENT BY:** AE, SD I, WD II, WRD, Rawanfond- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1.1	7725						235.56		No. WRD/SD I/WD II/
	7726	18-05-2021	15-06-2021	Slab	1.1.5.3	200 kg/cm2	240.00	238.52	F.Estt/112/2021-22.
	7727						240.00		<b>DATED: 24-05-2021.</b>
1.2	7728						240.00		
	7729	18-05-2021	15-06-2021	Slab	1.1.5.3	200 kg/cm2	235.56	237.04	do
	7730						235.56		

**JUNIOR ENGINEER.**

**ASSISTANT ENGINEER**